SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 40MHz / Highest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. - FG3N0925-06C

Power Spectral Density

FR1 n48 : Conducted PSD (dBm/MHz)

Mode <SISO> Lowest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 11.65 12.81 11.19 12.63 10.61 12.71
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 11.70 12.04 10.96 10.87 10.74 10.52
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 35.17 36.33 34.71 36.15 34.13 36.23
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 35.22 35.56 34.48 34.39 34.26 34.04
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N0925-06C

Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Middle Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 11.59 12.66 10.40 12.21 10.40 12.25
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 11.73 11.73 10.55 10.57 10.20 10.20
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 35.11 36.18 33.92 35.73 33.92 35.77
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 35.25 35.25 34.07 34.09 33.72 33.72
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N0925-06C

Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Highest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 11.29 12.34 10.08 12.08 10.12 12.05
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 11.35 11.46 10.67 10.30 10.09 10.23
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 34.81 35.86 33.60 35.60 33.64 35.57
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 34.87 34.98 34.19 33.82 33.61 33.75
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N0925-06C

FR1 n48 / 10MHz / Lowest Channel / PSD
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e% FCC RADIO TEST REPORT Report No. : FG3N0925-06C

SPORTON LAB.

FR1 n48 / 10MHz / Middle Channel / PSD
QPSK 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3N0925-06C

FR1 n48 / 10MHz / Highest Channel / PSD

QPSK

16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 20MHz / Lowest Channel / PSD
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3N0925-06C

FR1 n48 / 20MHz / Middle Channel / PSD

QPSK

16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3N0925-06C

FR1 n48 / 20MHz / Highest Channel / PSD
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 40MHz / Lowest Channel / PSD

QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3N0925-06C

FR1 n48 / 40MHz / Middle Channel / PSD
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 40MHz / Highest Channel / PSD
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG3N0925-06C

Peak-to-Average Ratio

Mode

FR1 n48 / 20MHz / PAR (dB)

Limit: 13dB
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8.30

PASS

FR1 n48 / 20MHz / Middle Channel / PAR

QPSK

16QAM

Reflevel 30.000Bn OMsct 222048 = AnBW 20 MHz

Reflevel 3000 B Offset 223048 = AnBW 20 MHz
s

8.714d8 3.74d8 676 dB. 82448 8708

- mt 3048 Mess Time - ane 0 Meos Time
ThG
E
i B -
1€ = iE
1602 B 1E-0;
&= 5
IE - 1 .
it 4
IE: " 1608 1
> |
i ‘ I3
[T Mhaan Pwr + 20,00 d6 | || 3 62488 G Nlesn Pwr + 20,00 d8
3 Rt Summa Somptes: 20000 2 Result Surmrma Sompies 20000

[

6,84 4B 82048 £.58 8
e ANIEEEER N B

256QAM

Reflevel 30.000Bn OMsct 222048 = AnBW 20 MHz

Reflevel 3000 B Offset 223048 = AnBW 20 MHz
s

- 08 Mess Time - 209 Meos Time
ThG
<
— —
e — iE
2 =T
.
1602 - P 1E-0;
iE 1§ e
3 e
I - 1608 +
! t
| i
|
It e
(FLEEN ean Pwr + 20,00 d6 ||| CF 362489 GHx Nican Pwr + 20,00 d8
3 Rt Summa Samptes: 20000 2 Reauit Summa Sampics 20000 |
22,26 dim 30.96 dBm 8.70 dB 3.70dB 6568 83038 866 d8 668 9B 830 b BE2 d8
S mmmm & oo NN
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz)
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.55 9.33 19.50 19.46 40.68 40.44
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 9.41 9.49 19.62 19.54 40.60 40.52
TEL : 886-3-327-3456 Page Number 1 Al-2 26 of 46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 10MHz / Middle Channel / 26dB BW

QPSK

16QAM

1 Spactrum

RefLevel 4000 dBm  Offset 220 0B = REW 100 kiz RefLevel 4000 dBm  Offset 220 0B = REW 100 kiz
2008 SWT 101 ms = VBW J00kHz Mode Auto Sweep - At 2008 SWT 101 ms = VBW J00kHz Mode Auto Sweep
T T
30 30
20 20
r . T A W o I \
| f
f X i
/ \ |
10 / 10
A
20 - ' 20
30 Wamdl -30
¥ o o
A &y
e Ao o
50 50
[FEIETES 001 ptx T Span 20.0 Wiz || (CFEE2888 Gz 001 ptx 0wl Span 20.0 WAz
[ Mariees Tabiz [ Mariees Tabiz |
W 1 3.621 833 GHz 10.49 dBm ndb 26048 W 1 3.623012 GHz 11.32dBm s 26048
n 1 3620255 GHz 15.42 dbm ndB down BW 955 MHz n 1 3620275 GHz 1253 dbm el domn BW 933 Mz
n 1 3629805 Gz 1534 dBim QFador 3792 n 1 3629605 Gz 1435 dim @ Factor 3883
[T [T

64Q0AM

256QAM

RefLevel 40,00 dBn Offset 22.20 08 = REW 100kHz

RefLevel 40,00 dBn Offset 22.20 08 = REW 100kHz

1.01 ms = VBW 300Ktz _ Made Auto

Swesp

- an 2008 SWT 101 ms = VBW J00kHz Mode Auto sweep - an 2008 SWT
1 Frequancy Swesp 2 e
W] 1058 o W] 1081 d
3523731 06HE 35225520 G
30 30
20 20
7 T
| ]
j \ )
-10 o -10
20 ; b 20 -
J 'rr‘-\P A
30 = AT 30 A e
T .
B = 49 ™
50 50
[FEIETES 001 ptx T Span 20.0 Wiz || (CFEE2888 Gz 001 ptx 0wl Span 20.0 WAz
2 Mareer Tabiz 2 Mareer Tabiz
W 1 3.623 731 GHz 1059 dBm ndb 26048 W 1 3622552 GHz 10.81 dBm s 26048
n 1 3620315 GHz 15.70 dbm ndB down BW 941 Mz m 1 1620195 Gz 15,414 dbm el down B 943 Mz
n 1 3629 725 Gtz 15.68 dBim QFador 3851 n 1 3629685 Gtz 1522 dim @ Factor 3817
[ [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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swamranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06C

FR1 n48 / 20MHz / Middle Channel / 26dB BW

QPSK 16QAM

Ref Level 40.00 0B Offset 22.20 08 = REW 300kHz

Ref Level 40.00 0B Offset 22.20 08 = REW 300kHz

s T KT v T e e Ty (e
o o
o o
X o . o —
LSNP P B r / WS
‘ i !
10 ¥ T 10 7 T
20 / ) 20 ! .'
A o ~ - 7 7
» ’ N . / Mol e
TS T A J‘-J.m."‘ o VLRV VW Fenpn iy o]
40 40
-50 -50
e T e e || lTsmmes T ST T
e e
[ 1 3.616439 GHz 15.39 dBm ndB 26.0 dB [ 1 3.62475 GHz 16.50 dBm ndB 26.0 dB
mn 1 3615 28 GHz 10.55 dBm ndB down BYW 19.50 MHz mn 1 1615 28 GHz 9.27 dim ndB down BW 19.46 MHz
e EEEEERER W hs e EE— G B

64QAM 256QAM

Ref Level 40.00 0B Offset 22.20 08 = REW 300kHz Ref Level 40.00 0B Offset 22.20 08 = REW 300kHz
- an 2006 SWT 101 ms = VBW 1 MHz Mode Auto sweep - an 2008 SWT 101 ms = VBW 1 MHz Mode Auto Sweep

1 Fraquency Sweep

wii) = wify s
18080 H: 189064
2 2
i . i .
T T
i 7 ] |
w0 1 g 1 4
20 : . 20 -
T e N 7 \
i ) - 5
Y e AV e
[yt e hy Lon AL
40
50 50
[FEIETES 001 ptx G Span 40.0 Wiz || (CFEE2888 Gz 001 ptx ol Span 40.0 WAz
2 Markes Tabie 2 Markes Tabie
M 1 3626469 GHz 1512 dBm ndB 26.0 dB M 1 3616239 GHz 15.04 dBm ndB 26.0 dB
n 1 36152 GHz 11.06 dBm ndB down BW 19.62 MHz n 1 361524 GHz 10.53 dBm el down BW 19.54 MHz
n 1 363482 GHz 1112 dém QFacor 1848 n 1 3634 T8 GHz 1071 dém @ Factor 1851
Voo ONNEME S Voo ONNEME S
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 40MHz / Middle Channel / 26dB BW

QPSK

16QAM

1 Spactrum

Ref Level 40,00 B Offset 22.20 08 = REW 1 MHz
2008 SWT 101 ms = VBW 3 a2 Mode Auto Sweep

1

Ref Level 40,00 B Offset 22.20 08 = REW 1 MHz
- an 2008 SWT

1.01 ms = VBW 3 Mz Mode Auto Sweep

i wii)
» »
20 = = = e = 20 = = o
{ | / .
[ { ] \
-10 ; 3 -10 =
— e =
o] e o 2o
20 db T LT S i =
g P S TN || et R
30 30
40 40
50 50
[EETER 001 ptx ST Span B0.0 WAz || (F362898 GHz 001 pts 5.0 e/ Span B0.0 WAz
2 Morker Tobie 2 Morker Tobie
W I 3636339 GHz 2028 dBm nds 26048 W I 3.607647 GHz 22.12dBm e 26.0dB
n 1 360461 GHz 5,04 dim "l down BW 40.68 MHz n 1 360485 Gz 432 dim el down B 40.84 MHz
n 1 364529 Gz 433 d8m QFacior 334 n 1 3515 29 GHe 332 dim @ Facior 332
e e
RefLevel 4000 dBm  Offset 220 0B = REW 1 Mz RefLevel 4000 dBm  Offset 220 0B = REW 1 Mz
- A 008 SWT 101 ms = VBW 3tz Mode Auto Sweep - A 2000 SWT 101 ms = VBW 3 Mtz Mode Auto Sweep
1 Frequency Sweep
Wil 2128 dbm mifi] 20508
36375370 GHe 38527420 Gz
» » i
20 SN N - E o e o
! \ I A
! \ ] LY
7 { T 1
10 10 7 i
- v e,
o Hivasy
o w mf-,M Prasm, .
= . . 5 T ST )
A | | YRR of by
30 30
40 40
50 50
[EEITER 001 ptx ST Span B0.0 WAz || (CF362898 GHz 001 pts 5.0 e/ Span B0.0 WAz
2 Marker Tobie 2 Marker Tobie
W I 3.637537 GHz 21.28 dBm nds 26048 W I 3.632742 GHz 2050 dBm e 26048
n 1 360169 Gz 5.83 dim "l down BW 40.60 MHz n 1 360469 Gz 513 diim el down B 40.52 MHz
n 1 364529 Gz 451 d8m QFacior 335 n 1 351521 GHe 428 din @ Facior 337
e e UNMEME .

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N0925-06C

Occupied Bandwidth

Mode FR1 n48 : 99%0BW (MHz)
BW 10MHz 20MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.57 8.50 18.20 18.25 38.07 38.11
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 8.54 8.55 18.20 18.18 37.97 38.07
TEL : 886-3-327-3456 Page Number 1 Al1-2 30 of 46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 10MHz / Middle Channel / 99%0BW

QPSK

16QAM

RefLevel 40,00 dBn Offset 22.20 08 = REW 100kHz

RefLevel 40,00 dBn Offset 22.20 08 = REW 100kHz

- A 008 SWT 101 ms = VBW 300kHz Mode Auto Sweep - A 2008 SWT 101 ms = VBW J00kHz Mode Auto Sweep
Bandwidth Bandwidth
W 104 dlm W =
s momn s 0omn
0 0
0 0
e = —F = I P - >
] {
7 1 ;
/ / |
-10 1o \
-20 -20
30 = =
b \ =
40 - Pl
-50 -50
Cimmen oo S Er| [T oo Tonw EEI
A A
[ 1 362463 GHz 10.46 dBm Oce iw 8578494 585 MHz [ 1 362461 GHz 11.57 dBm Occ Bw 8.504 240 388 MHz
N i 3620839 s STd0m et Conted 3524578 262Gt N i 362055826s Foddim oo Comid 3 624950765 Gt
o H 36192673 6ts Si9ibm  OcbwreqOffter 111757 530502 ke o H ; Sidbm  Occom g Otuer 3569439701 ae
Ve NN 5 Ve NN

64Q0AM

256QAM

MultiVie

RefLevel 40,00 dBn Offset 22.20 08 = REW 100kHz

AultiVie Spectrum

RefLevel 40,00 dBn Offset 22.20 08 = REW 100kHz

- an SWT 1,01 s = VBW 300wz Mode Auto Sweep ST 101 ms = VW 300ki1z _ Made auto Swesp
h h w
T W] 1081 d
20 20
/ / l‘
|
/ / \
10
20 £
- 30 o \n
Em
LAY . A
v | 409 Fipelly
50 50
[FEIETES 001 ptx T Span 20.0 Wiz || (CFEE2888 Gz 001 ptx 0wl Span 20.0 WAz
2 Mareer Tabiz 2 Mareer Tabiz
M 1 3623731 GHz 10.60 dBm Occ Bw 8542413 898 MHz M 1 3622552 GHz 10.81 dBm Oce B 8.556473 682 MHz
m 1 36207043 Gz 732 dim Occ s Centroid 3624975517 Ghe m 1 36206937 6z 508 dilm Oce B Gentroidd 36245719 GHz
n 1 3629245 7 Gz 686 dim Occ B Freq Offset 14482657 671 kb n 1 36292501 Gz 714 déim Occ B Fren Offset 18099646 113 kbe

Measusing. o

Measusing.

TEL : 886-3-327-3456
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SPORTON LAB.

FCCRA

DIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 20MHz / Middle Channel / 99%0BW

QPSK

16QAM

Ref Level 40.00 0B Offset 22.20 08 = REW 300kHz

Ref Level 40.00 0B Offset 22.20 08 = REW 300kHz

- an 2008 SWT 101 ms = VBW 1Mz Mode Auto Swesp - an 2008 SWT 107 ms = VBW 1MHz Mode Auto Sweep
Bandwidth Bandwidth
i i)
0 0
0 0
. P . N e " —a
[ 1
/ |
\

o / X o

J \ /
-20 -20
30 = - = ey - w T 1',4\
ot W At
0
-50 -50
[ o ST FE| | Wi ST Soan 00
S ek Tobie

[2 Marker Table

W 1 3616439 GHz 15.41 dBm Oce 18.203670197 MHz W 1 3.627907 GHz 16.73 dBm Qcc B 18.250 743933 MHz
n 1 361588796z 11.48 dim Occ B Centroid 3.624989 715 GHz n 1 3815 10.46 dBim Occ B Gentroid 3.625012941 GHz
n 1 3634091 6 Gz 1115 dim Occ B Freq Offset 284791911602 H n 1 36341583 Gz 1259 dien Occ B Fren Offset 42940572 324 ks
Voo ONNEMEE S [
RefLevel 4000 dBm  Offset 220 0B = REW 300 iz RefLevel 4000 dBm  Offset 220 0B = REW 300 iz
- an SWT 107 ms = VBW 1wz Mode Auto Sweep ST 101 s = VBW 1 Wiz Made nuto Swesp
) )
T T
30 30
20 20
S - r e p oo Y . e
| \ / \
¥ T
\ 1
10 ] ; 10 4
L. 20 :
n ) Rl e vy =
v e P oo o r
Ve, ~
30
wawNy
Nttt g
40 40
50 50
GiezissaH: 001 pts T Span 0.0 Az || (GF 362098 Gz 001 pits ) Span 0.0 Az
2 Mareer Tabiz 2 Mareer Tabiz

M 1 3626469 GHz 1510 dBm Occ Bw 18.200982 392 MHz M 1 3616239 GHz 15.03 dBm Oce B 18187177732 MHz
m 1 36158975 GHz 1051 dim Oce Bw Centroid 3624997 997 GHz m 1 1615501 GHz 10.97 diim Occ B Gentroid 362498 591 GHz
12 1 3634 0985 GHz 1111 d8m Oce B Freq Offset 7996 782 502 kHz 12 1 3634 088 2 GHz 10.13 dBm Oce Buw Fren Offset 4590558151 kHz

Measusing.

Measusing. Iy

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 40MHz / Middle Channel / 99%0BW

QPSK

16QAM

Red Level 40,00 B

Offset 222008 = REW 1Mz

Ref Level 40,00 B Offset 22.20 08 = REW 1 MHz

M 1 3636339 GHz Occ Bw 38074032111 MHz M 1 3607647 GHz 22.15dBm Oce B 38114695223 MHz
m 1 3605474 GHz 16.29 dim Oce Bw Centroid 3624984 371 GHz m 1 36060129 GHz 17.01 dilm Occ B Gentroid 3625070221 GHz
12 1 36040214 GHz 1645 d8m Oce B Freq Offset 5628535 432 kHz 12 1 36141276 GHz 16.92 dBm Oce Buw Fren Offset 8022055398 kHz

20.27 dBm

- A 2008 SWT 101 ms = VBW 3tz Mode Auto Sweep - At 2000 SWT 101 ms = VAW 3 Mtz Mode Auto Sweep
Bandwidth Bandwidth
Wit 2020 Gl i
5638 35906

B B
b —— T ~ = 20 0L - = . e &

} i v — = WA

\ | \

i T !
10 e — 10 — —
s R e e

- -20
B Ty Ao || |2 S
30 30
40 40
-50 -50
Gasmman 081 pix G Span 80.0 Wz || |GF 362438 Gz 081 pis e T Span 80.0 Wiz
S ke Tebls S ke Tebls

Measusing.

Measusing.

64Q0AM

256QAM

Ref Level 40,00 B Offset 22.20 08 = REW 1 MHz

- an SWT 101 ms = VEW 3 akiz_ Mode Auto Sweep
h

Ref Level 40,00 B Offset 22.20 08 = REW 1 MHz
swT
h

1,01 ms ® VBW 3wtz Mode Auto Sweep

il i
M M
0 e 0 - SRS S
10 : | o | |
L Py
- o~

20 - . . ]
[ L e e— o R
30

40 40

50 50

|F3.62498 GHz

Span B0.0 MHz || (GF3.62498 Gz

[2 Marker Table

3637537 GHz

8.0 MHa/

Span B0.0 MHz

[2 Marker Table

W 1 Oce 37.978.569 881 MHz W 1 3632822 GHz 2043 dBm Qcc B 38,079184 152 MHz

m 1 36060233 Gz 1 Occ s Centroid 362501258 Gz m 1 36059543 Gz 16.77 dil Oce B Gentroidd 3624993 848 Gilz

n 1 36140019 GHz 16.28 dim Occ B Freq Offset 22 580475 803 ki n 1 36140334 Gz 1653 dien Occ B Fren Offset 3848 266 638 kHz
[T—E—— Voo ONNEMEL S
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

Unwanted Emission (MASK)

FR1 n48 / 10MHz / Lowest Channel / MASK

QPSK

16QAM

Made Sweep saL

Count 1000/1000

Limit Chezd PSS

Ref Level 40.00 dBim  Offset 29.50 B

RefLevel 40.00dBm  Offset 20.52 dB.

Mode Sweep

6L

Count 1000/1000

30 dBhjReSPURIOUS LINE aBs od2 Phss
20 dbi 20 dBer
10 10 dBnr r
M i
o
2 10 dfinr
-20 dBmr
30 |

RIOUS LINE_ABS 002
o 5

SPURIOUS LINE ABS 002
o

I R . _ n \ } ! i 1 N
50 dBin ‘
3.25 GHz 3210 pts. 75.0 MHz/ 4.0 GHz 3.25GHz. 3210 pts. 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa |
3.250 GHe 3530 GHz 1.000 MHz 332478 GHz -46.77 dBm -6.77 dB —; 250 GHz 3530 GHz 1.000 MHz 3,314%5&; 46,77 dBm 5.7 dB
3530GHz 3540 GHz 1.000 Mtz 3.53995 GHz -43.25 dBm -18.25 dB 3530 GHz 3,540 GHz 1,000 MHz 3.53995 GHz -43.40 dBm -18.40 dB
3,540 GHz 3549 GHz 1.000 MHz 3.54896 GHz -27.84 dBm 1484 d 3,540 GHz 3,549 GHz 1.000 MHz 3.54896 GHz -27.90 dBm -14.90 dB
3549 GHr 3550 GHz 00,000 ki -36.26 dBm -23.26 dB 3549 GHz 3550 GHz 700.000 kHz 355000 GHz -36.53 dBm “B53dE
3550 GHz 3560 GHz 100,000 ktz 8.03 dBm 21.97 dB 3550 GHz 3,560 GHz 100.000 kHz 355591 GHz 10.11 dBm -19.89 dB
3.560 GHz 3561 GHz 100,000 kitz 35.44 dBm 2244d8 3.560 GHz 3561 GHz 100.000 kHz 356000 GHz -35.52 dBm -2.5248
3561 GHz 3570 GHz 1.000 MHz 3.56104 GHz -28.20 dBm -15.20 dB 3561 GHz 3570 GHz 1.000 MHz 3.56104 GHz -30.58 dBm 1758 dB
3570 GHe 3580 GHz 1.000 Mtz 3.57005 GHz -39.04 dBm 4.04 d 3570 GHz 3580 GHz 1.000 MKz 3.57005 GHz -39.23 dBm -14.23 d8
3580 GHz 3720 Gtz 1.000 Mtz 3.68666 GHz -37.39 dBm 1239 dB 3.580 Gtz 3.720GHr 1.000 MHz 368666 GHz -31.72 dBm 127248
3.720 GHz 4000 GHz 1.000 MHz 3.98020 GHz -46.91 dBm 5.91 dB 3730 GHe 4.000CHe 1,000 Mi 399511 GHz 3695 dBm o5
S W— o S
10:17:47 3%.11.2033 10:27:30 22.11.2023
. | e - e [ - |
Ref Level 4000 dBm  Offset 29.52 dB Mode Sweep sa RefLevel 40,00 dm Ofset 20.52d5. Mode Sweep sl

Count 10001000

1 Spurious Emissions

Count 1000/1 00

10:57:38 22.11.2003

Limit Chee¥ Phss
20 dBi 20 dr
1o - 10 dBrr y
o
B 10 dier
l -20 dBnr l T
0
PURIOUS LINE ABS 002 b |\ SPURIOUS LINE ABS 002 IL
v oo T t t Soabn ] ~1
|50 dbrr——————— +— 50 dBrr ‘ e = = -
3.25 GHz 3210 pts 75.0 MHa/ 3.0GHz || |3.35 GHz 320t 75.0 MiFiz/ $.0GH:
2 Result Summar 2 Result Summa
h——l
3250 GHz 3530GHz 1.000 Mz 3.32524 GHz 3250 GHz 3530 GHz 1.000 MHz 3.26700 GHz -46.77 dBm -6.77 dB
3530 GHz 3,540 GHz 1.000 MHz 353995 GHz 3530 GHz 3540 GHz 1.000 MHz 353995 GHz 43.97 dBm -18.97 dB
3540 GHz 3549 GHz 1.000 Mtz 3.50896 GHz 3540 GHz 3549 GHz 1.000 MHz 354896 GHz -21.29 dBm -14.29 4@
3589 GHr 3550 GHz 100,000 kHz 355000 GHz 3549 GHz 3550 GHz 100,000 kHz 3.55000 GHz -35.43 dBm -22.43d8
3550 GHz 3.560 GHz 100,000 kit 3.55726 GHz 3,550 GHz 3,560 GHz 100.000 kHz 3.55759 GHz 7.94 dBm -22.06 dB
3.560 GHz 3561 GHz 100,000 kHz 3.56000 GHz 3.560 GHz 3561 GHz 100.000 kHz 3.56000 GHz -35.81 dBm -22.81 dB
3561 GHz 3570 GHz 1.000 MHz 3.56104 GHz 3.561 GHz 3570 GHz 1.000 MHz 3.56104 GHz -28.26 dBm -15.26dB
3570 GHz 3580 GHz 1.000 Mt 3.57084 GHz 3570 GHz 3580 GHz 1.000 MHz 3.57035 GHz -39.32 dBm -14.32 dB
3580 GHe 3.720 GHe 1.000 Mz 3.68631 GHz 3.580 GHz 3720 GHz 1.000 MHz 3.68631 GHz -37.99 dBm -12.99d8
3,720 GHz 4,000 GHz 1,000 MHz 3.99977 GHz 3720GHz 2,000 GHz 1.000 MHz 3.986 26 GHz 46.93 dBm 93 dB
weaty [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3N0925-06C

FR1 n48 / 10MHz / Middle Channel / MASK

QPSK

16QAM

Ref Level 40.00 dBim  Offset 29.50 B

RefLevel 40.00dBm  Offset 20.52 dB.

10:50:38 22.11.2003

Made Sweep sa Mode Sweep 6L
Count 40001 000 Count 1000/1 000
1 Spurious Emissions 1 Avg
Limit Cheel PRss Limit Che R
10 dibpe_SPUElLS L _ans 2 ehes 30 dBfoe-SELIEIOUIS_LINE_ARS o Bhes
0 w0
10
0 dB 0
-10
B -20
OUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002
o T <0 abm s
- T ‘ — - —
3.25 GHz 3211 pes 75.0 MHz/ 4.0 GHz 3.25 GHz. 3211 pts. 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa |
3.250 GHr 3530 GHr 1.000 MHz 332524 GHz -46.81 dBm 3,250 GHz 1530 GHz 1.000 MHz 332431 GHz 4681 dBm -5.81dB
3530 GHz 3.600 GHz 1.000 Mtz 3.59634 GHz -39.50 dBm 3530 GHz 3,600 GHz 1.000 iz 3.592 86 GHz -39.47 dBm -14.47 d8
3.600 GHz 3610GHz 1.000 Mtz 3.60906 GHz -39.37 dBm 3,600 GHz 3610 GHz 1,000 MHz 3.60995 GHz -39.36 dBm -14.36 dB
3610GHz 3519 GHz 1.000 MHz 3.61896 GHz -27.88 dBm 3610 GHz 3619 GHz 1.000 MHz 3.61896 GHz -27.84 dBm 14.84 d
3619GHz 3620 GHz 100,000 kHz 3.62000 GHz -35.94 dBm 3619 GHz 3,620 GHz 100.000 kHz 3.62000 GHz -34.89 dBm -21.89 dB
3620 GHz 3630 GHz 100,000 ktz 62106 GHz 7.65 dBm 3,620 GHz 3630 GHz 100000 kHz 3.62295 GHz2 10.13 dBm -19.87 d8
3630 GHz 3631 GHz 100,000 kitz 3.63000 GHz 34.30 dBm 3630 GHz 3631 GHz 100.000 kHz 3.63000 GHz -36.90 dBm 23904l
3631 GHz 3.640 GHz 1.000 MHz 363104 GHz -28.38 dBm 3631 GHz 3,540 GHz 1.000 MHz 3.63104 GHz -30.49 dBm -17.49dB
3,640 GHz 3650 GHz 1.000 Mtz 3.64035 GHz -39.03 dBm 360 GHz 3.650 GHz. 1.000 MHz 3.64025 GHz -39.18 dBm -14.18 dB
3650GHz 3.720GHz 1.000 Mz 3.68639 GHz 25d 3650 GHz 3.720GHz 1.000 Mz 368639 GHz -38.18 dBm -13.18dB
3.720 GHz 4,000 GHz 1.000 MHz 3.99697 GHz -46.94 dBm 3720GHs 4,000 GHe 1,000 MHz 3.99185 GHz .92 dBm 92 d
Resty featy [
13:9:00 13.21.3833 11:13:55 22.11.2023
Ref Level 4000 dBm  Offset 29.52 dB Mode Sweep sa RefLevel 40,00 dm Ofset 20.52d5. Mode Sweep sl
e Count 1000/1 000
T
Limit Chee¥ PRSS Limit Che "
10 anbipe_SEBlUS L _s8s a2 o 30 dBfoe-SELIEIOUIS_LINE_ARS o ehss
0 0
10 -
0 dB 0
-10
B -0
SPURIOUS_LINE_ABS 002
<40 aom T T
3.35 Gz 3211 pis 75.0 M/ .0GHz || 325 GHe ipn 4.0 GH:
2 Result Summa 2 Result Summa |
3.250 GHe 3530 GHz 1.000 MHz 332478 GHz -36.74 dBm 3.250 GHz 3530 GHz 1,000 MHz 332431 GHz 4684 dBm -5.84 dB
3530 GHz 3.600 GHz 1.000 Mtz 3.50739 GHz -39.38 dBm 3530 GHz 3,600 GHz 1.000 MHz 3.59530 GHz -39.42 dBm -14.42d8
3,600 GHz 3610 GHz 1.000 MHz 3.60955 GHz -39.24 dBm 3600 GHz 3610 GHz 1.000 MHz 3.60995 GHz -39.30 dBm -14.30 dB
1610GHz 3613GHz 1.000 Mz 361896 GHz -27.92 dBm 3610GHz 1619 GHz 1.000 MHz 361896 GHz 27.68 dBm 14.68 dB
3619GHz 3620 GHz 100,000 kHz 3.62000 GHz -35.62 dBm 3619 GHz 3620 GHz 100,000 kHz 3.62000 GHz -34.69 dBm -21.69 dB
3620 GHz 3630 GHz 100,000 kttz 3.62423 GHz 7.92 dBm 3620 GHz 3630 GHz 100.000 kHz 3.62258 GHz 8.05 dBm -21.95dB
3630 GHz 3631 GHz 100,000 kifz 3.63000 GHz -36.22 dBm 31630 GHz 1631 GHz 100,000 kHz 3.63000 GHz -36.71 dBm B
3631 GHz 3640 GHz 1.000 MHz -28.58 dBm 3.631 GHz 3.640 GHz 1.000 MHz 3.63104 GHz -28.73 dBm -15.73dB
3,640 GHz 3650 GHz 1.000 Mtz -39.04 dBm 360 GHz 3.650 GHz. 1.000 MHz 3.64015 GHz -38.98 dBm -13.98 dB
3650 Gz 3720 GHz 1.000 MHz -38.24 dBm 3,650 Gfte 37206z 1,000 Mz 3.68639 GHz -38.19 dBm 131948
3.720 GHz 4,000 GHz 1.000 MHz 3.99977 GHz -46.89 dBm 3720GHs 4,000 GHe 1,000 MHz 3199977 GHz .94 dBm 94 d
L weat
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 10MHz / Highest Channel / MASK

QPSK

16QAM

Made Sweep saL

Count 1000/1000

Ref Level 40.00 dBim  Offset 29.50 B

RefLevel 40.00dBm  Offset 20.52 dB.

Mode Sweep

6L

Count 1000/1000

Limis Cheed PRSS
30 aphne_sPuElous une ass oy phss
20 dBie 20 dBar
10 10 dBor [
o
B 10 dir
20 dbrr
30
4 L SPURIOUS LINE ABS 002 ,I
B e Soabn v 1
_ ___/ \__ I - \ B} |
50 i ‘
3.25 GHz 3210 pts. 75.0 MHz/ 4.0 GHz 3.25GHz. 3210 pts 75.0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa |
3.250 GHe 3530 GHz 1.000 Miz 338348 GHz -46.82 dBm 6.82dB —; 250 GHz 3530 GHz 1.000 MHz 3.267 00 GHz _45,77 dBm o
3530 GHz 3670 GHz 1.000 Mtz 3.64608 GHz -39.31 dBm -14.31 dB 3530 GHz 3,670 GHz 1.000 MHz 3.65062 GHz -39.40 dBm .
3,670 GHz 3.680 GHz 1.000 MHz 3.67104 GHz -39.55 dBm -14.55 dB 1670 GHz 3.680 GHz 1.000 MHz 3.67985 GHz -39.50 dBm -
1,680 GHz 3689 GHz 1.000 Mz 368896 GHz -28.02 dBm 15.02dB 3,680 GHz 3,689 GHz 1,000 MHz 3.68896 GHz -28.23 dBm
3,689 GHz 3690 GHz 100,000 kHz 69000 GHz -35.96 dBm 22.96 dB 3,689 GHz 3,690 GHz 100.000 kHz 3.69000 GHz -37.66 dBm
3690 GHz 3700 GHz 100,000 kitz 369126 GHz 7.47 dBm 225348 3.690 GHz 3.700 GHz 100.000 kfz 369593 GHz 9,56 dBs
3700 GHz 3701 GHz 100,000 kHz 370000 GHz 3456 dBm 2156 dB 3700 GHe 3701 GHz 700,000 kHz 3770000 GHz 35,95 dBm
3701 GHe 3710 GH: 1.000 MHz 3.70104 GHz -28.32 dBm 1532 dB 3701 GHe 3710 GHz 1.000 MHz 3.70108 GHz -31.08 dBm
3710GH: 3720 Gtz 1.000 MHz 3.71005 GHz -43.31 dBm 1831 dB 3710 Gtz 3.720GHr 1.000 MHz 3.71005 GHz 43.25 dBm
3.720 GHz 4,000 GHz 1.000 MHz 3.95597 GHz -46.93 dBm 693 dB 3720CH: 4.000CHe 1,000 Mix 3.59834 GHz 4691 dBm
resty N pesty
13:9:18 13.21.3803 11:44:00 22.11.2023
Ref Level 4000 dBm  Offset 29.52 dB Mode Sweep sa RefLevel 40,00 dm Ofset 20.52d5. Mode Sweep sl

Count 10001000

Limit Chesi FpsS

1 Spurious Emissions

e SPURIOUS UNE 2

Count 1000/1 00

18551 22.11.2003

30 dph{neSPURIOUS LUINE ABS 02 PRSS 30 dBAiRE- PASS
20 dti 20 dr
10 dBr -
10 o e =
o
B 10 dier
-20 dBnr
0
[ SPURIOUS LINE ABS 002 1
— Soabn ] ve T
— M S S S —— _— - - —
50 i ‘
3.25 GHz 3210pts 75.0 MHaz/ 3.0GHz || |3.35 GHz 320t 75.0 MiFiz/ $.0GH:
2 Result Summar 2 Result Summa I
3250 GHz 3530GHz 1.000 Mz 3.38255 GHz 3250 GHz 3530 GHz 1.000 MHz 3.314%5&: -46.71 dBm -6.71 d8
3530 GHz 3670 GHz 1.000 MHz 3.63282 GHz 3530 GHz 1670 GHz 1,000 Mtz 3.62025 GHz -39.46 dBm .46 dB
1670 GHz 3680 GHz 1.000 Mz 3.67985 GHz 3670 GHz 3,680 GHz. 1.000 MHz 367965 GHz -38.92 dBm
3680 GHz 3589 GHz 1.000 MHz 3.68896 GHz 3680 GHz 3689 GHz 1.000 MHz 3.68895 GHz -27.50 dBm
3689 GHz 3690 GHz 100,000 kiz 3.69000 GHz 3,689 GHz 1690 GHz 100.000 kHz 3.68999 GHz -36.18 dBm
3,690 GHz 3.700 GHz 100,000 kiz 3.69482 GHz 3,690 GHz 3.700 GHz 100.000 kHz 3.69251 GHz 7.79 dBm
3.700 GHz 3701 GHz 100.000 kHz 3.70000 GHz 3.700 GHz 3.701 GHz 100.000 kHz 3.70000 GHz -35.58 dBm
3.701 GHx 3710 GHz 1.000 Mitx .701 04 GHz 3701 GHz 3710 GHz 1.000 MHz 3.70104 GHz -28.68 dBm
3.710GH 3.720 GHe 1.000 MHz 3.71005 GHz 3.710 GHz 3720 GHz 1.000 MHz 3.71005 GHz -43.01 dBm
3,720 GHz 4,000 GHz 1,000 MHz 3.997 30 GHz 3720 GHz 2,000 GHz 1.000 MHz 3.99185 GHz 46.91 dBm
weat
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swamranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06C

FR1 n48 / 20MHz / Lowest Channel / MASK

e - [ - [ [ - |
TS T Made Sweep sa Reflevel 5000 dim  Offset 2052 d8 Mode Sweep 6L
Count 40001 000 Count 1000/1 000
Limis Cheed PRss
30 aphne_sPuElous une ass oy ehes
20 dBie 20 dBar
10 10 dBor ;
™ il
o
B 10 dir
20 dbrr
30
. . SPURIOUS UNE ABS 002 . J'«_ -
e vy — — e
50 din ‘
3.25 GHz 3210 pts. 75.0 MHz/ 4.0 GHz 3.25GHz. 3210 pts. 75.0 MHz/ 4.0 GHz
2 Result Sammli 2 Result Summa |
3.250 GHz 3530 GHz 1.000 Mtz 3.32524 GHz -47.13 dBm . 3.250 GHz 3.530 GHz 1.000 Mtz 3324%6&: -47.00 dBm -1.00d8
3530 GHz 3540GHz 1.000 Mz 3.53985 GHz -41.22 dBm 6.22 dB 3530 GHz 3580 GHz 1,000 MHz 3.53995 GHz -42.09 dBm -17.09 dB
3540 GHz 3549 GHz 1.000 MHz -30.75 dBm 3540 GHz 3,549 GHz 1.000 MHz 3.54896 GHz -30.50 dBm -17.50 dB
3549 GHr 3550 GHz 300,000 kHz -33.74 dBm 3549 GHz 3550 GHz 200.000 ke 355000 GHz -33.21 dBm 20.2148
3550 GHz 3570GHz 100,000 ktz 7.35 dBm 3,550 GHz 3570 GHz 100.000 kHz 356879 GHz 9.34 dBm -20.66 dB
3570 GHz 3571 GHz 200000 kiz -32.87 dBm 3570 GHz 3571 GHz 200.000 ke 357000 GHz -32.07 dBm -19.07 dB
3571 GHz 3580 GHz 1.000 MHz 357104 GHz -29.73 dBm 3571 GHz 3.580 GHz 1.000 MHz 357104 GHz -30.16 dBm 1716 dB
3.580 GHi 3590 GHr 1.000 MHz 358005 GHz -36.56 dBm 3580 GHz 3590 GHz 1,000 MHz 358005 GHz -37.50 dBm -12.50 dB
3,590 GHz 3.720 GHz 1.000 Mtz 3.68645 GHz -36.99 dBm 3.590 GHz 3.0 Ghz 1.000 Mtz 3.68645 GHz -37.45 dBm -12.45 dB
3.720 GHz 4,000 GHz 1.000 MHz 3.96995 GHz -46.44 dBm 3730CH: 4.000CHe 1,000 Mi 3108439 GHz 3642 dBm 22
Ready ety [ S T
W:n:ae 13.21.30 14:35:26 23.11.2023
Ref Level 4000 dBm  Offset 29.52 dB Mode Sweep sa RefLevel 40,00 dm Ofset 20.52d5. Mode Sweep sl
e Count 1000/1 000
T
Limit Chec¥ PRSS L ek
30 dphine_sPuslous UnE aps o2 ehis 30 qpHineSPURIOUS UNE 2 phss
20 dBi 20 dr
1o — 10 dBrr =
o
B 10 dier
-20 dBnr
0
/| '\ L _ SPURIOUS LINE ABS 002 b }\\
Soabn -
NP | - . - - I i . \ ]
50 din ‘
3.25 GHz 3210 pts 75.0 MHa/ 5.06Hz || [ 335 GHz 320 pts 75.0 MiFiz/ $.0GH:
2 Result Sammii 2 Result Summa I
3.250 GHz 3530 GHz 1.000 Mz 3.26700 GHz -47.15 dBm -7.15dB 3250 GHz 3530 GHz 1.000 MHz 3.314%5&: -47.15 dBm -1.15d8
3530 GHz 3,540 GHz 1.000 MHz 3.53995 GHz -40.82 dBm -15.82 dB 3.530 GHz 3.540 GHz 1.000 Mtz 3.53995 GHz -32.49 dBm -17.49 dB
3540 GHz 3549 GHz 1.000 Mtz 3.50896 GHz -29.89 dBm -16.89 dB 3.540 GHz 3549 GHz 1.000 MHz 354896 GHz -29.97 dBm -16.97 d8
3549 GHr 3550 GHz 200,000 kHr 355000 GHz -32.91 dBm -19.91 dB 3549 GHz 3550 GHz 200,000 kHz 355000 GHz -32.65 dBm -19.65 dB
3550 GHz 3570 GHz 100000 ki 3.56406 GHz 7.25 dBm -22.75 dB 3550 GHz 3570 GHz 100.000 kHz 3.56867 GHz 7.13 dBm -22.87 dB
3570 GHz 3571 GHz 200000 kiz 3.57001 GHz -32.92 dBm -19.92 dB 1570 GHz 1571 GHz 200,000 kiz 357000 GHz -32.59 dBm -19.59d8
3571 GHz 3580 GHz 1.000 MHz 357104 GHz -29.52 dBm -16.52 dB 3571 GHz 3.580 GHz 1.000 MHz 3.57104 GHz -30.33 dBm -17.33d8
3580 GHe 3590 GHz 1.000 MH: -35.63 dBm -10.63 dB 3580 GHz 3590 GHz 1,000 MHz 358005 GHz -37.06 dBm -12.06 dB
3590 Gtz 3.720 GHe 1.000 MHz -37.42dBm -12.42 db 3590 GHz 3.720GHe 1.000 MHz 368545 GHz -37.73 dBm 1273 dB
3.720 GHz 4000 GHz 1.000 MHz 3.99790 GHz -46.45 dBm 546 dB. 3730CH: 4.000CHe 1,000 Mix 369278 GHz 36,40 dBm 20
] e DR S
144810 33312038 isiooss 25412003
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3N0925-06C

FR1 n48 / 20MHz / Middle Channel / MASK

QPSK

16QAM

Made Sweep e

Count 1000/1000

Ref Level 40.00 dBim  Offset 29.50 B

RefLevel 40.00dBm  Offset 20.52 dB.

Mode Sweep

6L

Count 1000/1000

Limit Cheel PRss Limit Che R

10 dibpe_SPUElLS L _ans 2 < 30 dBfoe-SELIEIOUIS_LINE_ARS o Bhes

0 w0

10 Ty

0 dB ‘F" 0 Il

| 10 |
B ‘ -20

SEURIOUS LINE s 002 | L | J I . SEURIOUS_LINE_ABS 002 A Ak c

S — S - \ - i - -

3.25 GHz 3211 pes 75.0 MHz/ 4.0 GHz 3.25 GHz. 3211 pts. 75.0 MHz/ 4.0 GHz

2 Result Summa 2 Result Summa

1
3.250 GHr 3530 GHr 1.000 MHz 332431 GHz -47.17 dBm 717 d 3,250 GHz 1530 GHz 1.000 MHz 332478 GHz 47.11 dBm -7.11d8
3530 GHe 3595 GHz 1.000 Miz 350419 GHz -39.27 dBm 14.27 dB 3530 GHz 1595 GHz 1,000 MHz 359354 GHz -39.28 dBm -14.28 dB
3595 GHz 3605 GHz 1.000 Mtz -38.11 dBm -13.11 dB 3595 GHz 3,605 GHz 1,000 MHz 3.60485 GHz -38.12 dBm -13.12d8
3605 GHz 3614GHz 1.000 MHz -31.40 dBm -18.40 3605 GHz 3614 GHz 1.000 MHz 3.61396 GHz -30.95 dBm -17.95 dB
3614 GHz 3615GHz 200,000 kHz -34.68 dBm 21.68 dB 3614 GHz 3615 GHz 200000 ki 3.61500 GHz -33.32 dBm -20.32dB
3615 GHz 3635 GHz 100,000 ktz 6.57 dBm .43 d 3615 GHz 3635 GHz 100000 kHz 3.63355 GHz2 8.72 dBm -21.28dB
3635 GHz 3636 GHz 200000 kHz -34.01 dBm -21.01 dB 3635 GHz 3636 GHz 200.000 ke 3.63500 GHz -32.74 dBm -19.74 4B
3636 GHz 3.645 GHz 1.000 MHz -31.31 dBm -18.31 dB 3.636 GHz 3,645 GHz 1.000 MHz 3.63604 GHz .67 di -17.67dB
3645 GHz 3655 GHz 1.000 Mtz -38.06 dBm 3.06 3,645 GHz 3.655 GHz 1.000 MHz 3.64505 GHz -38.03 dBm -13.03 dB
3655 Gz 3720 Ghz 1.000 MHz -38.01 dBm 13.01 dB 3,655 Gfte 3720 GHe 1.000 MHz 3.68653 GHz -37.87 dBm -12.87d8
3.720 GHz 4,000 GHz 1.000 MHz 3.98346 GHz -46.41 dBm 6.41dB 3720 GH 4,000 GHe 1,000 MHz 3.98020 GHz .43 dBm 43
ey S ]

15:47:36 23.11.2023

64QAM

256QAM

Mode Sweep =

Count 10001000

Ref Level 4000 dBm  Offset 29.52 6B

Ref Level 40.00dBm OMset 20.52 dB.

Mode Sweep

s6L

Count 1000/1 00

T
Limit Chee¥ PRSS Limit Che "
10 anbipe_SEBlUS L _s8s a2 o 30 dBfoe-SELIEIOUIS_LINE_ARS o Bhes
0 0
10
0 dB r 0
. -10
B -0
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002 J L
<40 aom T <0 abm Vi ;
| P | E—— ~ \ _ - -
) i
3.35 Gz 3211 pis 75.0 MHz/ .0GHz || 325 GHe ipn 4.0 GH:
2 Result Summa 2 Result Summa |
3.250 GHe 3530 GHz 1.000 MHz 332478 GHz -47.08 dBm -7.08dB 3,250 GHz 3530 GHz 1,000 MHz 332478 GHz 47.11 dBm 7.11d8
3530 GHz 3595 GHz 1.000 Mtz 3.503 54 GHz -38.99 dBm -13.99 dB 3530 GHz 3595 GHz 1.000 Mz 3.59257 GHz -39.45 dBm -14.45 dB
3,595 GHz 3,605 GHz 1.000 MHz 3.604 85 GHz -36.66 dBm -11.66 dB 3.505 GHz 3605 GHz 1.000 MHz 3.60475 GHz -38.32 dBm 133248
3605 GHz 3614 GHz 1.000 Mz 361396 GHz -29.42 dBm -16.42 dB 3605 GHz 1614 GHz 1.000 MHz 361396 GHz 30.78 dBm -17.78 dB8
3614GHz 3615 GHz 200,000 kHz 3.61500 GHz -33.00 dBm 00 dB 3614GHz 3615 GHe 200,000 kHz 3.61500 GHz -33.06 dBm -20.06 dB
3615 GHz 3635 GHz 100,000 kttz 3.62838 GHz 6.49 dBm 23.51 dB 3615 GHz 3635 GHz 100.000 kHz 3.62096 Gl 6.75 dBm -23.25d8B
3635 GHz 3636 GHz 200000 kHz 3.63500 GHz 33.11 dBm -20.11 dB 3635 GHz 1636 GHz 200.000 kfz 363500 GHz -33.18 dBm 20.18d!
3636 GHz 3645 GHz 1.000 MHz 363604 GHz -29.24 dBm -16.24 dB 3.636 GHz 3,645 GHz 1.000 MHz 3 04 Gl -31.21 dBm -18.21d8
3.645 GHz 3655 GHz 1.000 Mz 64574 GHz -36.20 dBm 1.20d 3645 GHz 3,655 GHz. 1.000 MKz 3.64505 GHz -38.05 dBm -13.05 d8
3655 Gz 3720 GHz 1.000 MHz 3.68653 GHz -38.12 dBm 13.12d8 3,655 Gfte 3720 GHe 1.000 MHz 3.68653 GHz -38.04 dBm 13.04d8
3.720 GHz 4,000 GHz 1.000 MHz 3.99744 GHz -46.45 dBm 646 dB. 3720 GH 4.000GHe 1,000 Mz 3.09604 GHz 4639 dBm 39 dB
resay R

16:38:36 23.11.2003

oty R s D
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06C

FR1 n48 / 20MHz / Highest Channel / MASK

QPSK

16QAM

Ref Level 40.00 dBim  Offset 29.50 B

(e sa Reflevel 5000 dim  Offset 2052 d8 Mode Sweep 6L
Count 105071 000 Count 1000/1 000
Limis Cheed PRSS
30 aphne_sPuElous une ass oy phss
20 B 20 dBnr
10 10 dBnr r m-
o
B 10 dBe
-20 dBnr T ‘
-30
RIOUS_LINE ABS 002 1 SPURIOUS LINE ABS 002 /J|
b . — Soabn T
A S N / - \ ] N
50 din ‘ T
3.25 GHz 3210 pts. 75.0 MHz/ 4.0 GHz 3.25GHz. 3210 pts. 75.0 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa: I
3.250 GHe 3530 GHz 1.000 MHz 338301 GHz -47.06 dBm -7.06 dB M; 250 GHz 3530 GHz 1.000 MHz 332478 GHz 4713 dBm -7.13d8
3530GHz 3.660 GHz 1.000 Mz 3.63941 GHz -39.22 dBm -14.22 dB 3530 GHz 3,660 GHz 1,000 MHz 3.64363 GHz -39.20 dBm -14.20d8
3.660 GHz 3670 GHz 1.000 MHz 3.669 55 GHz -37.74 dBm -12.74 dB 1.660 GHz 3.670 GHz 1.000 MHz 3.66985 GHz -37.89 dBm -12.89 dB
3E70GH 3679 GHz 1.000 Mz -31.29 dBm 18.29dB 3670 GHz 3679 GHz 1.000 MHz 3.67896 GHz -31.03 dBm -18.03dB
3679 GHz 3,680 GHz 200,000 kHz -31.44dBm 18.44 dB 3679 GHz 3,680 GHz 200,000 kHz 3.68000 GHz -33.23 dBm -20.23 dB
3680 GHz 3700 GHz 100,000 kitz 6.22 dBm -23.78d8 3680 GHz 3.700 GHz 100.000 kHz 3.69877 GHz 8.21 dBm 21,7948
3.700 GHz 3701 GHz 200.000 kHz 3.70000 GHz -31.44 dBm -18.44 dB 3.700 GHz 3.701 GHz 200000 kHz 3.70000 GHz -33.58 dBm .58 d
3.701 GHe 3710 GHe 1.000 MHz 3.70104 GHz -31.12 dBm 18.12 dB 3.701 GHz 3710 GHz 1.000 MHz 3.70104 GHz -31.36 dBm -18.36 dB
3.710GH 3.720 GHe 1.000 MHz 3.71005 GHz -42.35 dBm 17.35 dB 3.710 GHz 3.720GHz 1.000 MHz 3.71005 GHz -41.94 dBm -16.94 dB
3.720 GHz 4000 GHz 1.000 MHz 3.99697 GHz -46.39 dBm 639dB 3720CH: 4.000CHe 1,000 Mi 3197228 GHz 4643 dBm 23 dB
[ ]
16:30:49 23.21.2033 17:05:20 23.11.2023
Ref Level 40.00dBm  Offset 29.52 dB Mode Sweep. SGL Reflevel 20.00d8m Offset 29.52 dB Mede Sweep SGL
Count 1000/1 000 Count 1000/1 000
T
Limit Chee¥ PRSS g ;
30 dphine_sPuslous UnE aps o2 phes 30 qpHineSPURIOUS UNE 2 phss
20 dBy 20 dBer
10 10 dBnr
0
B 10 diinr
-20 dBnr
30
/' K SPURIOUS LINE ABS 002 A
- - Soabn - c
/| - ] L N, N L
50 diin ‘
3.25 GHz 3210 ps 75.0 MHz/ 4.0GHz || 3.25GHz 3210 pts. 75.0 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa I
3250 GHz 3530 GHz 1.000 Mz 3.32478 GHz -47.09 dBm -7.09 dB 3250 GHz 3530 GHz 1.000 MHz 3.314%5&: -47.10 dBm -1.10d8
3530 GHz 3.660 GHz 1.000 MKz 3.65822 GHz -38.67 dBm -13.67 dB 3.530 GHz 3660 GHz 1.000 Mtz 3.62353 GHz -39.21 dBm -14.21 dB
3660 GHz 3670GHz 1.000 Mtz 3.66995 GHz -34.99 dBm -9.99 3660 GHz 1670 GHz 1.000 MHz 3.66995 GHz -37.94 dBm -12.94 d@
3670 GHe 3679 GHz 1.000 MHz 367896 GHz -29.41 dBm -16.41 dB 3670 GHz 3679 GHz 1.000 MHz 3.67896 GHz -30.39 dBm -17.39.dB
3679 GHe 3,680 GHz 200,000 ktiz 3.68000 GHz -32.87 dBm 19.87 dB 3679 GHz 3680 GHz 200,000 kHz 3.68000 GHz -33.21 dBm -20.21 dB
3680 GHz 3700 GHz 100,000 kitz 368139 GHz 6.45 dBm .55 di 1680 GHz 1.700 GHz 100.000 kHz 368596 GHz 6.92 dBm -23.08dB
3.700 GHz 3701 GHz 200.000 kHz 3.70000 GHz -33.64 dBm -20.64 dB 3.700 GHz 3.701 GHz 200000 kHz 3.70000 GHz -33.34 dBm -20.34 dB
3701 GHe 3710GH: 1.000 MH:z 70108 GHz -29.55 dBm 16.55 dB 3701 GHz 3710 GHz 1,000 MHz 3.70104 GHz -31.57 dBm -18.57 dB
3.710GH 3.720 GHe 1.000 MHz 3.71005 GHz -39.78 dBm 14.78 dB 3.710 GHz 3.720GHz 1.000 MHz 3.71005 GHz -42.33 dBm -17.33d8
3.720 GHz 4000 GHz 1.000 MHz 3.95225 GHz -46.45 dBm 6.45dB 3720CH: 4.000CHe 1,000 Mi /99884 GHz 4635 dBm 35d
resay R | o O
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